
 
ALL patients (unless contraindication) SHOULD receive 

pharmacological VTE prophylaxis 
(Please ensure adequate doses especially high BMI) 

 
CRITICAL CARE PATIENTS SHOULD HAVE ANTI XA 

MONITORING 3-4 HOURS POST DOSE AIMING TO ACHIEVE 
LEVELS OF 0.2-0.4 

  

New thrombosis  
On imaging 

Therapeutic anticoagulation 
BD dosing 

 
 Worsening clinical situation (e.g. increasing O2 

requirements) 
 Clinical suspicion of a pulmonary thrombi  
 Otherwise unexplained increase in D-dimers  

 
 INITIATE THERAPEUTIC ANTICOAGULATION BD DOSING 

 

Consider other causes for 
clinical deterioration. 
Prophylactic LMWH 

YES NO 

Prophylactic LMWH Dose with EGFR>30 
Weight Dalteparin Enoxaparin 
 
<50 Kg 2,500u od 20mg od 
50-99kg 5,000u od 40mg od 
100-150kg 5000u bd 40mg bd 
>150kg 7500u  bd 60mg bd 
 
(NB if EFGR <30, enoxaparin dose is 20mg but 
consider anti Xa monitoring/cre-calculating CrCl 
using Cockcroft/Gault formula) 

 
 Very high clinical suspicion of a pulmonary 

thrombi but imaging impractical 
 Unexplained extracorporeal circuit thrombosis 

 

 

COVID19 patient anticoagulation guidance  
  

Consider 


